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REPORT ISSUED TO 
HALLMARK BUILDING SUPPLIES, INC. 
901 Northview Road 
Suite 100 
Waukesha, Wisconsin  53188 
 
SECTION 1 
SCOPE 
 
Architectural Testing, Inc. (an Intertek company) dba Intertek Building & Construction (B&C) was 
contracted by Hallmark Building Supplies, Inc. to perform testing in general accordance with  
FM 4473 on their Levante, interlocking boards.  Results obtained are tested values and were 
secured by using the designated test method(s).  Testing was conducted at the Intertek B&C test 
facility in York, Pennsylvania. 
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SECTION 2 
TEST METHOD(S) 
 
The specimen was evaluated in general accordance with the following: 

Modified ANSI/FM 4473 (2011), Specification Test Standard for Impact Resistance Testing of 
Rigid Roofing Materials by Impacting with Freezer Ice Balls. American National Standard, FM 
Approvals (January 2011). 

 
SECTION 3 
MATERIAL SOURCE/INSTALLATION 
 
Test specimen(s) was provided by the client.  Representative samples of the test specimen(s) will 
be retained by Intertek B&C for a minimum of four years from the test completion date. 
 
Installation of the tested product was performed by the Intertek B&C.  The specimen was placed 
on a wood test deck and was secured with #8 x 1-5/8" pan head screws located 16" on center 
through the panels and into the studs.  The panels interlocked and overlapped 7/16" at the top 
and bottom. 
 
SECTION 4 
EQUIPMENT 
 
Cannon:  Constructed from steel piping utilizing compressed air to propel the missile 
Missile:  44.5 mm (1-3/4") and 50.8 mm (2.0") diameter ice balls 
Cannon Identification Number:  A1207 
Timing Device:  Electronic Beam Type 
Timing Device Calibration Date:  8/18/21 
Tape Measure Verification:  63788 
Weather Station:  63316 
 
SECTION 5 
LIST OF OFFICIAL OBSERVERS 
 

NAME COMPANY 

Caitlin Kittle Hallmark Building Supplies, Inc. 

Vicki L. McElwain Intertek B&C 

Richard E. Hartman III Intertek B&C 
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SECTION 6 
TEST SPECIMEN DESCRIPTION 
 
Product Type:  Interlocking Boards 
Series/Model:  Levante 
Color:  Brown 
Finish:  Wood Grain 
Overall Assembly Size:  1219 mm (48") width by 949 mm (37-3/8") length 
Nominal Thickness:  1.8 mm (0.069") 
 
Tile Description:  Extruded aluminum with a male interlock at the bottom and a female interlock 
at the top  
Individual Tile Weight:  1500 g (3.3 lb)  
Individual Tile Size:  1219 mm (48") width by 187 mm (7-3/8") length 
Exposed Tile Size:  1219 mm (48") width by 149 mm (5-7/8") length 
Number of Tiles:  6 
 
Deck Construction: 
The wood test deck was 4' wide x 3' high and was constructed from 2x4 Spruce-Pine-Fir 
construction lumber at the perimeter with three studs spaced 16" on center. 
 
Panel Construction: 
The panels were constructed from extruded aluminum.  An extruded aluminum starter strip was 
utilized. 
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SECTION 7 
TEST RESULTS 
 
Modified FM 4473, Ice Ball Impact Resistance 
 
Sample Conditioning Temperature:  26°C (79°F) for at least 4 hours 
Sample Conditioning Relative Humidity:  59% for at least 4 hours 
Ice Ball Conditioning Temperature:  -22°C (-7°F) for at least 48 hours 
Muzzle Distance from Test Specimen:  1524 mm (60") 
 
The ambient temperature during testing was 27°C (80°F).  The results are tabulated as follows. 
 
Class 3 Ice Ball Impacts: 

LOCATION/ 
IMPACT 

MISSILE 

IMPACT AREA OBSERVATIONS RESULTS 
VELOCITY 
m/s (fps) 

ORIENTATION 
 

WEIGHT 
g (lbs) 

DIAMETER 
mm (in.) 

ENERGY 
ft-lb 

1 - 1 
30.5 

(100.0) 
15° of vertical 

43.0 
(0.095) 

44.5 (1.75) 14.73 
Left side, center 

edge of panel 
No visible cracking 

or breakage 
Pass 

1 - 2 
30.4 

(99.8) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.37 
Left side, center 

edge of panel 
No visible cracking 

or breakage 
Pass 

2 - 1 
30.7 

(100.6) 
15° of vertical 

43.0 
(0.095) 

44.5 (1.75) 14.91 
Top left corner, 
edge of panel 

No visible cracking 
or breakage 

Pass 

2 - 2 
30.6 

(100.3) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.51 
Top left corner, 
edge of panel 

No visible cracking 
or breakage 

Pass 

3 - 1 
30.1 

(98.7) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75 14.05 
Bottom of panel 

next to stud 
No visible cracking 

or breakage 
Pass 

3 - 2 
30.1 

(98.7) 
15° of vertical 

43.0 
(0.095) 

44.5 (1.75) 14.35 
Bottom of panel 

next to stud 
No visible cracking 

or breakage 
Pass 
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Class 3 Ice Ball Impacts:  (Continued) 

 MISSILE 

IMPACT AREA OBSERVATIONS RESULTS 
LOCATION/ 

IMPACT 
VELOCITY 
m/s (fps) 

ORIENTATION 
 

WEIGHT 
g (lbs) 

DIAMETER 
mm (in.) 

ENERGY 
ft-lb 

4 - 1 
30.1 

(98.7) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.05 
Bottom of panel, 
between studs, 

at interlock 

No visible cracking 
or breakage 

Pass 

4 - 2 
30.2 

(99.0) 
15° of vertical 

44.0 
(0.097) 

44.5 (1.75) 14.78 
Bottom of panel, 
between studs, 

at interlock 

No visible cracking 
or breakage 

Pass 

5 - 1 
30.3 

(99.3) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.22 
Center of panel, 
between studs 

No visible cracking 
or breakage 

Pass 

5 - 2 
30.5 

(100.0) 
15° of vertical 

43.0 
(0.095) 

44.5 (1.75) 14.73 
Center of panel, 
between studs 

No visible cracking 
or breakage 

Pass 

6 - 1 
30.1 

(98.9) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.11 
Center of panel, 

next to stud 
No visible cracking 

or breakage 
Pass 

6 - 2 
30.7 

(100.6) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.60 
Center of panel, 

next to stud 
No visible cracking 

or breakage 
Pass 

7 - 1 
30.8 

(101.1) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.74 
Bottom of panel, 
next to stud, at 

interlock 

No visible cracking 
or breakage 

Pass 

7 - 2 
31.3 

(102.7) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 15.22 
Bottom of panel, 
next to stud, at 

interlock 

No visible cracking 
or breakage 

Pass 

8 - 1 
31.5 

(103.3) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 15.39 
Center of panel, 

next to stud 
No visible cracking 

or breakage 
Pass 

8 - 2 
30.7 

(100.6) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.60 
Center of panel, 

next to stud 
No visible cracking 

or breakage 
Pass 
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Class 3 Ice Ball Impacts:  (Continued) 

 MISSILE 

IMPACT AREA OBSERVATIONS RESULTS 
LOCATION/ 

IMPACT 
VELOCITY 
m/s (fps) 

ORIENTATION 
 

WEIGHT 
g (lbs) 

DIAMETER 
mm (in.) 

ENERGY 
ft-lb 

9 - 1 
30.3 

(99.5) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.28 
Bottom of panel, 
between studs, at 

interlock 

No visible cracking 
or breakage 

Pass 

9 - 2 
31.0 

(101.6) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.89 
Bottom of panel, 
between studs, at 

interlock 

No visible cracking 
or breakage 

Pass 

10 - 1 
30.1 

(98.6) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.02 
Center of panel, 
between studs 

No visible cracking 
or breakage 

Pass 

10 - 2 
30.3 

(99.5) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 14.28 
Center of panel, 
between studs 

No visible cracking 
or breakage 

Pass 

11 - 1 
29.9 

(98.0) 
15° of vertical 

43.0 
(0.095) 

44.5 (1.75) 14.15 
Right side, center 

edge of panel 
No visible cracking 

or breakage 
Pass 

11 - 2 
29.8 

(97.8) 
15° of vertical 

43.0 
(0.095) 

44.5 (1.75) 14.09 
Right side, center 

edge of panel 
No visible cracking 

or breakage 
Pass 

12 - 1 
31.1 

(102.0) 
15° of vertical 

43.0 
(0.095) 

44.5 (1.75) 15.33 
Top right corner, 

edge of panel 
No visible cracking 

or breakage 
Pass 

12 - 2 
31.4 

(103.1) 
15° of vertical 

42.1 
(0.093) 

44.5 (1.75) 15.33 
Top right corner, 

edge of panel 
No visible cracking 

or breakage 
Pass 
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Class 4 Ice Ball Impacts: 

LOCATION/ 
IMPACT 

MISSILE 

IMPACT AREA OBSERVATIONS RESULTS 
VELOCITY 
m/s (fps) 

ORIENTATION 
 

WEIGHT 
g (lbs) 

DIAMETER 
mm (in.) 

ENERGY 
ft-lb 

1 - 1 
32.2 

(105.5) 
15° of vertical 

63.0 
(0.139) 

50.8 (2.00) 24.03 
Left side, bottom 

edge of panel 
No visible cracking 

or breakage 
Pass 

1 - 2 
32.5 

(106.7) 
15° of vertical 

65.0 
(0.143) 

50.8 (2.00) 25.36 
Left side, bottom 

edge of panel 
No visible cracking 

or breakage 
Pass 

2 - 1 
32.7 

(107.3) 
15° of vertical 

63.0 
(0.139) 

50.8 (2.00) 24.85 
Top of panel, 
next to stud 

No visible cracking 
or breakage 

Pass 

2 - 2 
31.6 

(103.8) 
15° of vertical 

65.0 
(0.143) 

50.8 (2.00) 24.00 
Top of panel, 
next to stud 

No visible cracking 
or breakage 

Pass 

3 - 1 
32.5 

(106.7) 
15° of vertical 

63.0 
(0.139) 

50.8 (2.00) 24.58 
Center of panel, 
between studs 

Small indentation 
Pass 

3 - 2 
33.3 

(109.1) 
15° of vertical 

64.0 
(0.141) 

50.8 (2.00) 26.10 
Center of panel, 
between studs 

No additional 
damage 

Pass 

4 - 1 
33.3 

(109.1) 
15° of vertical 

63.0 
(0.139) 

50.8 (2.00) 25.69 
Bottom of panel, 

next to stud 
Small indentation 

Pass 

4 - 2 
32.5 

(106.7) 
15° of vertical 

65.0 
(0.143) 

50.8 (2.00) 25.36 
Bottom of panel, 

next to stud 
Small indentation 

Pass 

5 - 1 
32.7 

(107.3) 
15° of vertical 

63.0 
(0.139) 

50.8 (2.00) 24.85 
Bottom of panel, 
between studs, 

at interlock 

No visible cracking 
or breakage 

Pass 

5 - 2 
31.6 

(103.8) 
15° of vertical 

65.0 
(0.143) 

50.8 (2.00) 24.00 
Bottom of panel, 
between studs, 

at interlock 

No visible cracking 
or breakage 

Pass 

 

  

http://www.intertek.com/building


130 Derry Court 
York, Pennsylvania 17406 

 
Telephone:    717-764-7700 

Facsimile:    717-764-4129 
www.intertek.com/building 

TEST REPORT FOR HALLMARK BUILDING SUPPLIES, INC. 
Report No.:  M4644.01-109-44 
Date:  08/12/21 
 

Version: 08/24/17 Page 9 of 15 RT-R-AMER-Test-2957 

Class 4 Ice Ball Impacts:  (Continued) 

LOCATION/ 
IMPACT 

MISSILE 

IMPACT AREA OBSERVATIONS RESULTS 
VELOCITY 
m/s (fps) 

ORIENTATION 
 

WEIGHT 
g (lbs) 

DIAMETER 
mm (in.) 

ENERGY 
ft-lb 

6 - 1 
32.0 

(105.1) 
15° of vertical 

63.0 
(0.139) 

50.8 (2.00) 23.85 
Right side, bottom 
edge of panel, at 

interlock 

No visible cracking 
or breakage 

Pass 

6 - 2 
32.4 

(106.2) 
15° of vertical 

63.0 
(0.139) 

50.8 (2.00) 24.35 
Right side, bottom 
edge of panel, at 

interlock 

No visible cracking 
or breakage 

Pass 

 
SECTION 8 
CONCLUSION 
 
The sample tested showed no evidence of visible cracking, breakage, splits, punctures, or disengagement of lap elements. 
 
This report does not constitute certification of this product nor an opinion or endorsement by this laboratory. Intertek B&C will service 
this report for the entire test record retention period. The test record retention period ends four years after the test date. Test records, 
such as detailed drawings, datasheets, representative samples of test specimens, or other pertinent project documentation, will be 
retained for the entire test record retention period. 
 
Unless differently required, Intertek reports apply the "Simple Acceptance" rule, also called “Shared Risk approach,” of ILAC-G8:09/2019, 
Guidelines on Decision Rules and Statements of Conformity.  
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SECTION 9 
SKETCH(ES) 
 
 

 
 

Sketch No. 1 
Impact Locations 
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SECTION 10 
PHOTOGRAPH 

 
 
 
 
 

 
 

Photo No. 1 
View of Test Specimen Prior to Impacts with Stud Spacing Marked 
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SECTION 1 
DRAWINGS 
 
The test specimen drawings have been reviewed by Intertek B&C and are representative of the 
test specimen(s) reported herein.  Test specimen construction was verified by Intertek B&C per 
the drawings included in this report.  Any deviations are documented herein or on the drawings. 
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SECTION 2 
REVISION LOG 
 

REVISION # DATE PAGES REVISION 

0 08/12/21 N/A Original Report Issue 
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